FCC ID:2AAUI-MONDODUO

Appendix for 5G WIFI
Test Report No.:CTL2207053064-WF02

Appendix A: Emission Bandwidth

Test Result
TestMode Antenna Channel 26db EBW [MHZz] FL[MHZz] FH[MHZ] Limit{MHZz] Verdict

Ant1 5180 19.680 5170.640 5190.320 - PASS

Ant2 5180 19.880 5170.120 5190.000 - PASS

Ant1 5200 20.040 5190.400 5210.440 - PASS

Ant2 5200 19.880 5190.520 5210.400 - PASS

Ant1 5240 20.680 5230.120 5250.800 -— PASS

Ant2 5240 20.800 5229.720 5250.520 -— PASS

1A Ant1 5745 20.080 5735.240 5755.320 -— PASS
Ant2 5745 19.840 5735.520 5755.360 -— PASS

Ant1 5785 20.000 5775.320 5795.320 -— PASS

Ant2 5785 20.480 5775.040 5795.520 -— PASS

Ant1 5825 19.680 5815.080 5834.760 - PASS

Ant2 5825 23.400 5813.240 5836.640 - PASS

Ant1 5180 20.280 5170.280 5190.560 -— PASS

Ant2 5180 20.560 5170.080 5190.640 -— PASS

Ant1 5200 20.040 5190.040 5210.080 -— PASS

Ant2 5200 21.680 5189.120 5210.800 -— PASS

Ant1 5240 20.480 5230.000 5250.480 - PASS

11N20SISO Ant2 5240 20.720 5229.680 5250.400 - PASS
Ant1 5745 20.240 5735.320 5755.560 - PASS

Ant2 5745 20.360 5735.200 5755.560 - PASS

Ant1 5785 20.200 5775.360 5795.560 - PASS

Ant2 5785 21.360 5774.440 5795.800 - PASS

Ant1 5825 21.240 5814.400 5835.640 -— PASS

Ant2 5825 25.560 5812.600 5838.160 -— PASS

Ant1 5190 42.160 5169.360 5211.520 -— PASS

Ant2 5190 42.160 5169.360 5211.520 -— PASS

Ant1 5230 41.040 5209.200 5250.240 -— PASS

1IN40SISO Ant2 5230 43.680 5207.680 5251.360 -— PASS
Ant1 5755 40.800 5735.080 5775.880 -— PASS

Ant2 5755 41.040 5734.760 5775.800 - PASS

Ant1 5795 40.880 5774.840 5815.720 - PASS

Ant2 5795 40.960 5774.760 5815.720 - PASS
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Ant1 5180 20.440 5170.160 5190.600 -— PASS
Ant2 5180 22.160 5168.840 5191.000 -— PASS
Ant1 5200 20.120 5189.880 5210.000 -— PASS
Ant2 5200 21.160 5189.280 5210.440 - PASS
Ant1 5240 23.240 5228.680 5251.920 - PASS
1MAC20SISO Ant2 5240 26.560 5226.760 5253.320 -— PASS
Ant1 5745 20.320 5735.240 5755.560 -— PASS
Ant2 5745 20.200 5735.320 5755.520 -— PASS
Ant1 5785 20.120 5775.320 5795.440 -— PASS
Ant2 5785 20.440 5775.080 5795.520 - PASS
Ant1 5825 20.120 5815.320 5835.440 - PASS
Ant2 5825 20.120 5815.360 5835.480 - PASS
Ant1 5190 41.680 5169.040 5210.720 - PASS
Ant2 5190 40.400 5170.080 5210.480 - PASS
Ant1 5230 41.840 5209.520 5251.360 - PASS
1AC40SISO Ant2 5230 45.280 5206.880 5252.160 -— PASS
Ant1 5755 40.320 5735.080 5775.400 -— PASS
Ant2 5755 40.400 5735.080 5775.480 -— PASS
Ant1 5795 40.400 5775.160 5815.560 -— PASS
Ant2 5795 40.000 5775.320 5815.320 -— PASS
Ant1 5210 82.080 5169.200 5251.280 -— PASS
1ACB0SISO Ant2 5210 82.080 5169.200 5251.280 -— PASS
Ant1 5775 81.760 5734.360 5816.120 -— PASS
Ant2 5775 83.040 5733.240 5816.280 -— PASS
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Test Graphs
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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[ Feysight Spectrum Analyzer - Swept 54
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o Keysight Spectrum Anahyzer - Swept A
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[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.200000000 GHz : #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 311/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5200000000 GHz!

StartFreq
5.180000000 GHz|

Stop Freq
5220000000 GHz|

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

18988 GHz| .33,
sujgg_ﬁg GHz, 4,

11AC20SISO_Ant1_5200

e Kieysaght Spectrum Anahyze - Swept SA
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o Keysight Spectrum Anahyzer - Swept A
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StartFreq
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[ Feysight Spectrum Analyzer - Swept 54
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IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5240000000 GHz!

StartFreq
5.220000000 GHz|

Stop Freq
5260000000 GHz|

Center 5.24000 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

A\ A15H A0
#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 315/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

73524 GHz|  -33.287 dBm
§.737 92 GHz| 6.403 dBm
2032 MHz| (A} 0,300 dB

11AC20SISO_Ant1_5745
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

_ 573532GHz|  -32582dBm
§73792GHz| 5248 dBm
2020 MHz/{A)  -0.445dB

[ Keysight Spectrum Analer - Swept S4

e Rl U Il Y N
Center Freq 5.785000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 311/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.785000000 GHz!

StartFreq
6.765000000 GHz|

Stop Freq
5805000000 GHz|

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

775 08 GHz -36.295 dBm|
578312 GHz -1.369 dBm
20,44 MHz| (A 2628 dB

11AC20SISO_Ant2_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e
Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

|

StartFreq
5.805000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.825000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 314/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq

5,845000000 GHz|
Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

A\ A15H A0

#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 315/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB 0
Ref 20.00 dBm _ ) ; - L

Center Freq|
5190000000 GHz|

StartFreq

Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

169 04 GHz.
5194 64 GHz
41,68 MHz (A}

11AC40SISO_Ant1_5190
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.190000000 GHz
PNO: Fast ~#-
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

T

#VBW 1.2 MHz

™ Trig: Free Run

2 ALISN AT
#Avg Type: RMS
Avg|Hold: 314/500
#Atten: 30 dB

L

Sweep 1.000 ms (1001 pts)

§.203 52 GHz|
40,40 MHz| (A}

JMJI&HJ;ZTJ&ES.BM

-2.046 dBm
-1.544 dB

Center Freq|
5190000000 GHz|

StartFreq
5.150000000 GHz|

StopFreq

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.230000000 GHz

PNO: Fast o=
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz

Aoy
#Avg Type: RMS
Trig: Free Run AvglHold: 314/500

#Atten: 30 dB

‘Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

-1.109 dBm
1.047 dB.

Center Freq|
5230000000 GHz!

StartFreq
5.190000000 GHz|

Stop Freq
5270000000 GHz|

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.230000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.23000 GHz

#VBW 1.2 MHz

A6 ATO])
#Avg Type: RMS
Trig: Free Run AvglHold: 312500

#Aten: 30 dB

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

9,191 dBm
-1.304 dBm
1795 dB

Center Freq|
5.230000000 GHz|

StartFreq

11AC40SISO_Ant2_5230
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FCC ID:2AAUI-MONDODUO

o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e
Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,766000000 GHz|

|

StartFreq|
6716000000 GHz,

StopFreq

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

73508 GHz|  -32.498 dBm
§73956CGHz| 5234 dBm
40,32 MHz| (A} 1229 dB

11AC40SISO_Ant1_5755

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N
Center Freq 5.755000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 311/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq
6.715000000 GHz|

Stop Freq
5,795000000 GHz|

Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

11AC40SISO_Ant2_5755

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 313/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

|

StartFreq|
5755000000 GHz,
L ETCT

StopFreq
5835000000 GHz/

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

7516 GHz|  -33.784 dBm
6 GHz | 6.187 dBm
] 0,009 dB

11AC40SISO_Ant1_5795
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

|

StartFreq
5755000000 GHz|
vt

StopFreq

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

77532 GHz|  -32.871 dBm
§77956GHz| 5264 dBm
40,00 MHz| (A} 0.717 dB

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N

Center Freq 5.210000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 313/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5210000000 GHz!

StartFreq

Center 5.21000 GHz i Span 160.0 MHz
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

16920 GHz | -30.960 dBm
5243 76 GHz 2372dBm|
X 225148

11AC80SISO_Ant1_5210

e Keysight Spectrum Anatyzer - Swept 4
L 3 SE-PULSE] Bhaion e
Center Freq 5.210000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.210000000 GHz|

StartFreq

Span 160.0 MHz
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

169 20 GHz| -31.641 dBm|
§24536GHz|  -3.597 dBm
82,08 MHz| (A} 5,398 dB

11AC80SISO_Ant2_5210
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o Keysight Spectrum Anahyzer - Swept A
AL 3

Center Freq 5.775000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run Avg|Hold: 310/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,775000000 GHz|

|

- StartFreq
" o
L LN PR Y

StopFreq
5855000000 GHz/

Span 160.0 MHz CFStep
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

573436 GHz| 31309 dBm
574892 GHz| 3734 4B
$176 MH2| {81 336248

usa Tsmatus,

11AC80SISO_Ant1_5775

[ Feysight Spectrum Analyzer - Swept S&
e AL F 50 I I\ ALTEN AT
Center Freq 5.775000000 GHz #Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run Avg|Hold: 310/500
IFGain-Low #Atten: 30 0B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5775000000 GHz|

StartFreq
5.695000000 GHz|

Stop Freq
5855000000 GHz|

Span 160.0 MHz
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

0TH F

24GHz, _ -30.978 dBm
574876 GHz| ___ 4873dBm|
83.04 MHz. -1.222dB

Tgsmanis

11AC80SISO_Ant2_5775
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Appendix B: Min emission bandwidth

Test Result
TestMode Antenna Channel 6db EBW [MHZz] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict
Ant1 5745 16.520 5737.160 5753.680 0.5 PASS
Ant2 5745 16.520 5737.160 5753.680 0.5 PASS
HA Ant1 5785 16.480 5777.160 5793.640 0.5 PASS
Ant2 5785 16.480 5777.160 5793.640 0.5 PASS
Ant1 5825 16.480 5817.160 5833.640 0.5 PASS
Ant2 5825 16.480 5817.160 5833.640 0.5 PASS
Ant1 5745 17.680 5736.560 5754.240 0.5 PASS
Ant2 5745 17.640 5736.560 5754.200 0.5 PASS
Ant1 5785 17.680 5776.560 5794.240 0.5 PASS
11N20SISO
Ant2 5785 17.680 5776.560 5794.240 0.5 PASS
Ant1 5825 17.680 5816.560 5834.240 0.5 PASS
Ant2 5825 17.680 5816.560 5834.240 0.5 PASS
Ant1 5755 35.920 5737.400 5773.320 0.5 PASS
Ant2 5755 35.920 5737.320 5773.240 0.5 PASS
11N40SISO

Ant1 5795 35.920 5777.480 5813.400 0.5 PASS
Ant2 5795 36.240 5777.160 5813.400 0.5 PASS
Ant1 5745 17.640 5736.560 5754.200 0.5 PASS
Ant2 5745 17.640 5736.560 5754.200 0.5 PASS
Ant1 5785 17.680 5776.560 5794.240 0.5 PASS

11AC20SISO
Ant2 5785 17.680 5776.560 5794.240 0.5 PASS
Ant1 5825 17.680 5816.560 5834.240 0.5 PASS
Ant2 5825 17.680 5816.560 5834.240 0.5 PASS
Ant1 5755 35.840 5737.400 5773.240 0.5 PASS
Ant2 5755 35.840 5737.400 5773.240 0.5 PASS

11AC40SISO
Ant1 5795 35.840 5777.400 5813.240 0.5 PASS
Ant2 5795 36.240 5777.400 5813.640 0.5 PASS
Ant1 5775 76.320 5737.080 5813.400 0.5 PASS

11AC80SISO
Ant2 5775 76.320 5737.080 5813.400 0.5 PASS
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Test Graphs

[ Keysight Spectrum Analer - Swept S4

LR 0 A ATGH
Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 332/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

Stop Freq
5.765000000 GHz|

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

B
0,623 dBm
0953 dB

11A_Ant1_5745

e Kieysaght Spectrum Anahyze - Swept SA
Center Freq 5.745000000 GHz #Avg Type: RMS

PO Fast ~— 11ig: Free Run AvglHold: 332500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

§yrdpram’
et Y

s
(it

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

73716 GHz| 5746 dBm
§74292GHz| 0540 dBm
16,52 MHz/ (A} -0.601dB

11A_Ant2_5745

[ Keysight Spectrum Analer - Swept S4

e AL 0 i LG
Center Freq 5.785000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 333/500
IFGainiow  HAtten: 30 dB

Auto Tune:
Ref Offset 1 dB
Ref 20.00 dBm

Hi

Center Freq|
5.785000000 GHz!

l
2

5805000000 GHz|

Center 5.78500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

g lie

E

m
3
a
2l b

iz| 6158 dBm)
0329 dBm/|_
0.312dB

Scale Type

5

11A_Ant1_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 3321500
IFGain:Low #Aten: 30 dB
Ref Offset 1 dB AMkKr3 1
Ref 20.00 dBm
Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

JI716GHz|  6.262 dBm
§77792GHz| 0572 dBm
18.48 MHz/ (A} 0786 dB

11A_Ant2_5785

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "
Center Freq 5.825000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 333/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

Center 5.82500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

dBm|
146 dBm |
0,187 dB

11A_Ant1_5825

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 335/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB AMkr3 1
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

Center 582500 GHz ] Span 40.00 MHz CFStep
#VBIW 300 kHz Sweep 3.867 ms (1001 pts)

B1716GHz|  5.180dBm
§81792GHz|  0.074dBm
1848 MH2/(A)  -0.149dB

11A_Ant2_5825
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 333500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

73656 GHz| 5,982 dBm
§76288GHz|  1.042 dBm
17.68 MHz/1A)  -0672dB

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "
Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 333/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

StopFreq
5765000000 GHz!

Center 5.74500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

11N20SISO_Ant2_5745

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run Avg|Hold: 337/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 6B AMEr3 17
Ref 20.00dBm ~ ) ) B -0.0

Center Freq|
5,785000000 GHz|

|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Center 578500 GHz ] Span 40.00 MHz CFStep
#VBIW 300 kHz Sweep 3.867 ms (1001 pts)

776 56 GHz| -1.039 dBm
877792 GHz| 0.490 dBm
17.68 MHz/(A)  -0.065dB

11N20SISO_Ant1_5785

Page 25 of 98




FCC ID:2AAUI-MONDODUO

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz

PNO: Fast -

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

™ Trig: Free Run

2 ALISN AT
#Avg Type: RMS
Avg|Hold: 334/500
#Atten: 30 dB
AMKr3 17
-0

Sweep 3.867 ms (1001 pts)

776 56 GHz|
S77792GHz|
17.68 MHz/(A)

. Bm
0.525 dBm
-0.305 dB

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.825000000 GHz

‘PNo: Tast —»- Trig: FreeRun

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.82500 GHz

#VBW 300 kHz

Aoy
#Avg Type: RMS
AvglHold: 3321500
HAtten: 30 6B

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz

PNO: Fast ~#-

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 582500 GHz

#VBW 300 kHz

™ Trig: Free Run

b ALISN AT
#Avg Type: RMS
AvglHold: 330/500
#Atten: 30 dB

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

816 56 GHz|  5.48;
§83288CHz|
17.68 MHz/(A)

2 dBm |
064 dBm|
0.701dB

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

CFStep

11N20SISO_Ant2_5825
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.755000000 GHz

PNO: Fast -

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

2 ALISN AT
#Avg Type: RMS

M Trig: Free Run RvglHold: 384/500

#Aten: 30 dB

",
LT A T

#VBW 300 kHz Sweep 7.667 ms (1001 pts)

6,740 36 GHz |
35,92 MHz| (A}

J3740GHz|  -7.877 dBm

-1.487 dBm
0477 dB

Center Freq|
5,766000000 GHz|

StartFreq

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.755000000 GHz

PNO: Fast -

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

BAlG
#Avg Type: RMS

¥ Trig: Free Run Avg|Hold: 368/500

#Atten: 30 dB

Span 80.00 MHz

#VBW 300 kHz Sweep 7.667 ms (1001 pts)

0091 dB

Center Freq|
5.755000000 GHz!

StartFreq
6.715000000 GHz|

Stop Freq
5,795000000 GHz|

11N40SISO_Ant2_5755

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.795000000 GHz

PNO: Fast ~#-

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

b ALISN AT
#Avg Type: RMS

~ Trig: Free Run Avg|Hold: 385/500

#Aten: 30 dB

Span 80.00 MHz
#VBW 300 kHz Sweep 7.667 ms (1001 pts)

777 48 GHz|
§.77916 GHz|
35,92 MHz| (A}

| -8300dBm
2128 dBm

128
BREFET:]

Center Freq|
5,795000000 GHz|

StartFreq
65.755000000 GHz|

StopFreq
5835000000 GHz|

CFStep

11N40SISO_Ant1_5795
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o Keysight Spectrum Anahyzer - Swept A
AL

[T Freq 5.795000000 GHz
PHO: Fasi - 11ig: FreeRun
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

s

#VBW 300 kHz

A6 A0/
#Avg Type: RMS
AvglHold: 388/500

Sweep 7.667 ms (1001 pts)

J7716GHz | -10.347 dBm
§.77916 GHz| 2237 dBm
36,24 MHz| (A} 1106 dB

Center Freq|
5,795000000 GHz|

StartFreq
65.755000000 GHz|

StopFreq

[ Feysight Spectrum Analyzer - Swept 54

LR d

Center Freq 5.745000000 GHz .
PNe: Tast -» Trig: Free Run
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.74500 GHz
#VBW 300 kHz

Aoy
#Avg Type: RMS
AvglHold: 333500

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

73656 GHz|  -7.273dBm
573792 GHz 0263 dBm

Center Freq|
5.745000000 GHz|

StartFreq

PHO: Fasi - 11ig: FreeRun
\FGainlow #Aften: 30 0B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

b ALISN AT
#Avg Type: RMS
Avg|Hold: 329/500

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

73656 GHz|  -7.185dBm
6752 88 GHz |
17.64 MHz| ()

Center Freq|
5,745000000 GHz|

StartFreq

11AC20SISO_Ant2_5745
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o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e

Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run Avg|Hold: 337/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

StartFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

77656 GHz|  -7.857 dBm
877792 GHz| 0.795 dBm
17.68 MHz[(A) 0077 dB

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "
Center Freq 5.785000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 334/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.785000000 GHz!

StartFreq
6.765000000 GHz|

Stop Freq
5805000000 GHz|

Center 5.78500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

B

#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 333/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

Span 40.00 MHz CF Step
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

816 56 GHz|
§,832 92 GHz|
17.68 MHz/(A)

11AC20SISO_Ant1_5825
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o Keysight Spectrum Anahyzer - Swept A
AL

2 g SEPULGH I

Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 331/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

81656 GHz|  -8.007 dBm
§,832 88 GHz | -1.278 dBm
17.68 MHz/(A) 0,024 dB

11AC20SISO_Ant2_5825

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N
Center Freq 5.755000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 361/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq)
ol LRSS | 5715000000 GHzi

Stop Freq
5,795000000 GHz|

Span 80.00 MHz
#VBW 300 kHz Sweep 7.667 ms (1001 pts)

A\ AIGH ATTO]N
#Avy Type: RMS
PNO: Fast ~— 11ig: Free Run AvglHold: 364/500
\FGainlow #Aften: 30 0B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,766000000 GHz|

StartFreq|
6716000000 GHz,

StopFreq
5.795000000 GHz|

Span 80.00 MHz CFStep
#VBW 300 kHz Sweep 7.667 ms (1001 pts)

737 40GHz| 8946 dBm
3916 GHz | 2318 dBm
B4 MHz, (A} 0.541dB

11AC40SISO_Ant2_5755
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